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TEST NUMBER: 0295476

| CLIENT

| Urban Surfaces

TEST METHOD CONDUCTED

ISO 24337 Laminate Floor

Geometrical Characteristics

Coverings -

Determination of

DESCRIPTION OF TEST SAMPLE

IDENTIFICATION

2906 Chestnut 7"x48"

LOT NUMBER

Batch: 210609-10515

GENERAL PRINCIPLE

The submitted goods were measured to determine geomeftrical values for size, squareness,
straightness, height deviations, and gapping when applied together. All values listed are in mm.

TEST RESULTS
CHARACTERISTIC VALUE (mm)

Thickness 5.177
Length 1217.394
Width 178.990
Straightness 0.062
Squareness (out of square) Max: 0.221 Avg: 0.145
Openings Between Elements Max: 0.141 Avg: 0.086
Height Difference Between Elements Max: 0.148 Avg: 0.097
Width Flatness Max: 0.174 0.097% Avg 0.138 0.077% Convex
Length Flatness | Max: 0.237 0.019% Avg 0.179 0.015% Convex
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